
Energy Index Development 
for Benchmarking Water 
and Wastewater Utilities

Subject Area:
Efficient and Customer-Responsive Organization





Energy Index Development 
for Benchmarking Water 
and Wastewater Utilities

©2007 AwwaRF. All Rights Reserved.



About the Awwa Research Foundation

The Awwa Research Foundation (AwwaRF) is a member-supported, international, nonprofit organization 
that sponsors research to enable water utilities, public health agencies, and other professionals to provide 
safe and affordable drinking water to consumers.

The Foundation’s mission is to advance the science of water to improve the quality of life. To achieve 
this mission, the Foundation sponsors studies on all aspects of drinking water, including supply and 
[...]
provides a comparison to other utilities and a framework in which to make the comparison.  The 
score is a measure of performance that must be implemented within a management practice of 
setting targets, making improvements and assessing feedback to become an effective energy 
management tool. 
 

 

©2007 AwwaRF. All Rights Reserved.



 

 123 

APPENDIX A 
LITERATURE REVIEW - WATER 

January 2005 
 
Objective 

 
The purpose of this literature review is to identify the background information needed to 

frame the creation of energy benchmark metrics for water utilities.  It seeks to identify existing 
data sets for preliminary review paying particular attention to how processes are characterized.  
The identification of energy intensive processes and issues that lead the requirement of energy 
intensive treatment methods are also of interest. 
 
Water Overview 

 
The Environmental Protection Agency has compiled information on water utilities from 

regulatory monitoring pertaining mostly to water quality and from surveys seeking background 
to assess the economic impact of regulation changes.  No energy data are collected. 

The 2000 EPA Community Water Survey notes the following water statistics: 
• There are 52,000 community water systems. 
• 4,000 utilities serve populations above 10,000 covering 85% of the total US 

population.  
• 9,000 utilities serve populations above 3,300 covering 93% of the total US 

population. 
Water utilities produce 51 billion gallons per day.   While 74% of water systems use 

ground water they produce only 30% of the total.  11% of water systems use surface water and 
produce 50% of the total.  The remaining 15% of water systems purchase water and account of 
the remaining 20% of the total production.  The ultimate source of purchased water is not noted 
in EPA summaries.  10% of water production is unaccounted for (unbilled). 
 
Utility Characterization and Existing Data 

 
Water utilities are usually characterized by their water source – ground or surface.  The 

few statewide studies that have surveyed energy use present average electricity use grouped by 
ground water and surface water source utilities.  

Burton estimates electricity use at a utility by process across utilities of various sizes. The 
largest single user of electricity in a water utility is pumping.  Almost all the electricity use in a 
ground water utility is pumping, often with over 85% of electricity used for pumping in surface 
water utilities (Table A.1).   

Table A.1 Relative Energy Use Projections 

Ground Water Utilities 
(1,800 kWh/MG) 

Surface Water Utilities  
(1,400 kWh/MG) 

Well Pumping 33% Raw Water Pumping 9% 
Chlorination 1% Treatment 5% 
Booster Pumping 66% Treated Water Pumping 86% 

   (Based on data in Burton 1996) 

©2007 AwwaRF. All Rights Reserved.



 

 124 

 
A Wisconsin study found energy use ranging from 300 kWh/MG to 3,800 kWH/MG with 

the central 50% of utilities ranging from 1,400 kWh/MG to 1,800 kWh/MG for 204 ground 
water utilities.  Surface water utility energy use from 67 sites ranged from 600 kWh/MG to 2,600 
kWh/MG with the central 50% of utilities ranging from 800 kWh/MG to 1,600 kWh/MG. 

With the majority of energy use from pumping, the literature presents little information of 
categorizing or classifying pumping and distribution systems.  One parameter often record is 
main length.  Figure A.1 shows an example of main length density distribution.  From 
fundamental engineering the energy use is proportional to flow and total head and inversely 
proportional to motor, pump and drive efficiency.  Discussions of energy opportunities note 
minimizing head (reducing friction losses and minimizing height differences between clearwell 
storage and distribution storage) and maximizing pump and motor efficiencies.  Flow control 
through discharge valves, variable speed drives and multiple pump staging is also mentioned.  
One would expect the static head to be a function of service area topography and system design, 
while dynamic head would be a function of pipe length, pipe diameter (velocity) and pipe 
roughness.  None of these parameters is easily characterized across an entire distribution system. 

The AWWA Water:\Stats database provides information related to distribution covering: 
the area served, population served, water use by sector, customer line pipe material, distribution 
pipe material, distribution length, storage volume, and storage type.  As expected, the 
distribution main length is correlated to the water production rate (Figure A.2). 

Distribution Main Density

0 10 20 30 40 50
Miles of Distribution Main per Square Mile of Service Area

0

10

20

30

40

50

60

N
um

be
r o

f U
til

iti
es

 
Figure A.1  AWWA Water:\Stats Distribution Main Density 

 

©2007 AwwaRF. All Rights Reserved.



 

 125 

Water Production Versus Distribution Main Length

Source:  Water:Stats 1996, 801 observations

1 10 100 1000 10000
Distribution Main Length (miles)

0.1

1.0

10.0

100.0

1000.0

10000.0

W
at

er
 P

ro
du

ct
io

n 
(M

G
D

)

 
Figure A.2  AWWA Water:\Stats Water Production vs Distribution Main Length 

Extensive data are available on water treatment types and their prevalence (Table A.2), 
but treatment processes are typically listed for a plant rather than used to create broad treatment 
categories.  Some studies note specifically the energy increases due to membrane filtration, or 
ozone disinfection.  Surveys collect information on treatment objective (Table A.3), the 
existence of various processes (Table A.4), and raw and finished water quality.   Again these 
summaries are often segregated only by the broad class of ground or surface water utility. 

Table A.2 AWWA Water:\Stats Treatment Processes 

Process 
Ground 
Water 

Surface 
Water 

Aeration 133 56 
Ozone 8 23 
UV 2 1 
   
Filtration 15 50 
Micro Strain 1 1 
Slow Sand Filter 4 11 
Rapid Sand Filter 57 126 
Dual Media Filter 90 305 
D. E. Filter 2 6 
Pressure Filter 66 13 
Any of the above filtration 165 392 

Notes: 
- Utilities with at least one plant with indicated process 
- Data only note existence of process.  They do not distinguish between no 

response and no use of the process.  

©2007 AwwaRF. All Rights Reserved.



 

 126 

Table A.3 EPA 2000 Community Water System Survey Treatment Objectives 

Percentage of Plants with Each Treatment Objective 

Treatment Objective 
Ground Water 

Plants 
Surface Water 

Plants 
Algae Control 1% 34% 
Corrosion Control 26% 58% 
Oxidation 11% 21% 
Iron or Manganese Removal/Sequestration 45% 32% 
Fluoridation 21% 49% 
Taste and Odor 8% 49% 
TOC Removal 1% 31% 
Particulate/Turbidity Removal 9% 86% 
Organic Contaminant Removal 2% 19% 
Inorganic Contaminant Removal 4% 17% 
Radionuclides Removal 2% 5% 
Other 15% 18% 

 

Table A.4 EPA 2000 Community Water System Survey Treatment Schemes 

Percentage of Plants Using Various Treatment Schemes 

Treatment Practice 
Ground Water 

Plant 
Surface Water 

Plants 
Disinfection Only 55% 11% 
Disinfection and other Chemical Addition Only 16% 1% 
IX, AA, Aeration 14% 4% 
Filters 8% 12% 
Direct Filtration 0% 14% 
Conventional Filtration 0% 35% 
Membrane Filters 0% 2% 
Softening 6% 21% 

 
Treatments are classified in the following manner in an Iowa energy survey: 

 

• Disinfection 
• Fluoridation 
• Iron removal 
• Cation/Anion Exchange 
• Bi-Product Management 

 
The Iowa data are dominated by small water utilities serving populations of less than 

10,000.  Energy use averaged 2,360 kWh/MG for treatment and 380 kWh/MG for distribution. 
 

Water treatment processes are classified by complexity mainly for setting minimal staffing 
education to operate plants in some localities.  A Canadian classification formula (Table A.5) assigns 
points for each process at a plant and divides the points into four classifications. 
(http://www.irac.pe.ca/legislation/EPA-DrinkingWaterandWastewaterFacilityOperatingRegulations.asp) 

©2007 AwwaRF. All Rights Reserved.



 

 127 

Table A.5 Example Classification System for Water Treatment Facilities 
   

TABLE 1 
FACILITY CLASSIFICATION SYSTEM 

Facility  Units Small 
Facility 

CLASS 
I 

CLASS 
II 

CLASS 
III 

CLASS 
IV 

WT Range of 
Points N/A 30 or less 31-55 56-75 76 & 

greater 
WD* Population 

served 0-100 100 to 
1,500 

1,501 - 
15,000 

15,001 - 
50,000 

50,001 & 
greater 

WWT Range of 
points N/A 30 or less 31 - 55 56 - 75 76 & 

greater 
WWC* Population 

served N/A 100 to 
1,500 

1,501 - 
15,000 

15,001 - 
50,000 

50,001 & 
greater 

*Simple "in-line" treatment (such as booster pumping or preventive chlorinating or odor 
control) is considered an integral part of a distribution or collection system.  

TABLE 2 
POINT SYSTEM CLASSIFICATION OF 

WATER TREATMENT FACILITIES (WT): 
  

A drinking water supply facility with only chlorination added is considered a distribution system, 
not a water treatment facility. The addition of any chemical, other than chlorine, to a public 
drinking water supply facility shall be considered water treatment and the person in direct 
responsible charge should use this rating worksheet to determine the classification of the 
facility. Each unit process shall have points assigned only once. 
  
 Item Points 
 Size (2 points minimum to 20 points maximum) 
  Maximum population or parts served, peak day (1 point minimum 

to 10 points maximum) 
1 point per 
10,000 persons 
or fraction 

  Design flow average day or peak month’s part flow average day, 
whichever is larger (1 point minimum to 10 points maximum) 

1 point per 
4,546 m3/d or fraction 

 Water supply sources 
  Groundwater 3 
  Groundwater under the influence of surface water 5 
  Surface water 5 
  Average raw water quality varies enough to require treatment 

changes 10% of the time 2 - 10 
   • Little or no variation 0 
   • High variation. Raw water quality subject to periodic 

serious industrial waste pollution 10 
  Raw water quality is subject to or has elevated:  
   • Taste and/or odor levels 3 
   • Color levels 3 
   • Iron and/or manganese levels 5 
   • Turbidity levels 5 
   • Coliform and/or fecal counts 5 
   • Algal growths 5 
  Raw water quality is subject to periodic:  
   • Industrial and commercial waste pollution 5 
   • Agricultural pollution 5 
   • Urban runoff, erosion, and storm water pollution 3 
   • Recreational use (boating, fishing, etc.) 2 
   • Urban development and residential land use pollution 2 

 

©2007 AwwaRF. All Rights Reserved.



 

 128 

Table A.6 Example Classification System for Water Treatment Facilities (continued) 
Chemical treatment/addition process 
  Fluoridation 5 
  Disinfection  
   • Gaseous chlorine 5 
   • Liquid or powdered chlorine 5 
   • Chlorine dioxide 5 
   • Ozonization (on-site generation) 10 
  pH adjustment* (Calcium carbonate, carbon dioxide, hydrochloric 

acid, calcium oxide, calcium hydroxide, sodium hydroxide, sulfuric 
acid, other) 

5 

  Stability or corrosion control (Calcium oxide, calcium hydroxide, 
sodium carbonate, sodium hexametaphosphate, other) 10 

 Coagulation and flocculation process 
  Chemical addition (1 point for each type of chemical coagulant 

added, maximum 5 points) (Aluminium sulfate, bauxite, ferrous 
sulfate, ferric sulfate, calcium oxide, bentonite, calcium 
carbonate, carbon dioxide, sodium silicate, other) 

5 

  Rapid mix units  
   • Mechanical mixers 3 
   • Injection mixers 2 
   • In-line blender mixers 2 
  Flocculation tanks  
   • Hydraulic flocculators 2 
   • Mechanical flocculators 3 
 Clarification/sedimentation process 
  Horizontal-flow (rectangular basins) 5 
  Horizontal-flow (round basins) 7 
  Up-flow solid-contact sedimentation 15 
  Inclined-plate sedimentation 10 
  Tube sedimentation 10 
  Dissolved air flotation 30 
 Filtration process 
  Single media filtration 3 
  Dual or mixed media filtration 5 
  Microscreens 5 
  Diatomaceous earth filters 5 
  Cartridge filters 5 
  Slow sand filters 5 
  Direct filtration 5 
  Pressure or greens and filtration 20 
 Other treatment processes 
  Aeration 3 
  Packed tower aeration 5 
  Ion-exchange/softening 5 
  Lime-soda ash softening 20 
  Copper sulfate treatment 5 
  Powdered activated carbon 5 

©2007 AwwaRF. All Rights Reserved.



 

 129 

Table A.7 Example Classification System for Water Treatment Facilities (continued) 
 Special processes (reverse osmosis, electrodialysis, other) 15 
 Residuals disposal 
  Discharge to lagoons 5 
  Discharge to lagoons and then to raw water source 8 
  Discharge to raw water source 10 
  Disposal to sanitary sewer 3 
  Mechanical dewatering 5 
  On-site disposal 5 
  Land application 5 
  Solids composting 5 
 Facility characteristics 
  Instrumentation  
   • The use of SCADA or similar instrumentation systems to 

provide data with no process operation 0 

   • The use of SCADA or similar instrumentation systems to 
provide data with limited process operation 2 

   • The use of SCADA or similar instrumentation systems to 
provide data with moderate process operation 4 

   • The use of SCADA or similar instrumentation systems to 
provide data with extensive or total process operation 6 

  Clearwell size less than average day design flow 5 
 

Water utility energy use data are not readily available across the industry.  The AWWA 
Water:\Stats survey includes energy cost data from a sample of over 800 utilities serving 
populations greater than 10,000 (Figure A.3).  70% of the energy cost variation is explained by the 
total water production.  The correlation can be improved up to 83% by including the water source 
(surface, or ground), storage volume, raw water quality and select treatment processes (Table A.8). 

 
Utility Energy Cost Correlation to Water Production

Source:  Water:\Stats 1996, 562 observations

0.1 1.0 10.0 100.0 1000.0
Water Production (MGD)

1.0E0

1.0E1

1.0E2

1.0E3

1.0E4

1.0E5

E
ne

rg
y 

C
os

t (
$/

da
y)

 
Figure A.3  AWWA Water:\Stats Energy Cost vs Water Production 

©2007 AwwaRF. All Rights Reserved.



 

 130 

 
 

Multiple Linear Regression Results Relating Total Energy Cost to Flow, Water Source 
(ground, surface, purchased), Storage Volume, Raw Water Total Dissolved Solids, Raw Water 
Turbidity, Surface Water Aeration, Surface Water Rapid Sand Filtration, Dual Media Filtration, 
and Ozone Disinfection. 

Table A.6 Model Relating Energy Cost to Utility Characteristics  
Regression Statistics

Multiple R 0.91
R Square 0.83
Adjusted R Square 0.83
Standard Error 872486
Observations 562

ANOVA
df SS MS F Significance F

Regression 16 2.10231E+15 1.31E+14 172.6075 2.9943E-201
Residual 546 4.15632E+14 7.61E+11
Total 562 2.51794E+15

Coefficients Standard Error t Stat P-value Lower 95% Upper 95%
Intercept 0 #N/A #N/A #N/A #N/A #N/A
Production_GW 159.5 6.14 25.97 2.03E-97 147 172
Production_SW 70.3 6.00 11.72 1.88E-28 59 82
Production_PW 48.8 13.40 3.64 0.000298 22 75
Storage -313.6 123.35 -2.54 0.011279 -556 -71
TDS_raw 133.6 127.35 1.05 0.294568 -117 384
Turbidity_raw 4563.1 1749.22 2.61 0.009339 1127 7999
Aeration_SW -482184.4 188287.78 -2.56 0.010708 -852041 -112327
Areation_SW x Production_SW 80.2 6.74 11.90 3.39E-29 67 93
RapidSand_SW 132205.0 113908.01 1.16 0.2463 -91547 355956
RapidSand_SW x Production_SW -32.1 5.67 -5.66 2.42E-08 -43 -21
DualMedia_GW 266646.9 120191.42 2.22 0.02693 30553 502741
DualMedia_GW x Production_GW -97.1 8.94 -10.85 5.61E-25 -115 -79
DualMedia_SW -61310.3 82946.20 -0.74 0.460129 -224243 101622
DualMedia_SW x Production_SW 29.8 7.03 4.23 2.69E-05 16 44
Ozone_SW -214866.4 257070.52 -0.84 0.403618 -719835 290102
Ozone_SW x Production_SW 11.7 7.51 1.56 0.120014 -3 26  
 

Assuming an average electricity price of $0.06/kWh suggests energy use ranging as much 
as 300 kWh/MG to 3,500 kWh/MG as shown in Figure A.4. 

©2007 AwwaRF. All Rights Reserved.



 

 131 

Water:\Stats 1996, 562 observations

0 100 200 300 400 500 600
Energy Cost ($/MG)

0

20

40

60

80

N
um

be